
  

 

 

5 Capitals Environmental and Management Consulting 
PO Box 119899, Sheikh Zayed Road, Dubai, UAE 
Tel: +971 4 343 5955 Fax: +971 4 343 9366 

 

Noor III Tower CSP Plant, 

Ouarzazate, Morocco 

Specific Environmental and Social Impact 

Assessment  

Volume 1 

 

 

ACWA Power 

March 2015 



  

 

Noor III CSP 
Social & Environmental Assessment (Vol. 1) , Final   
 

i 

Document Information 

Project Noor III Tower CSP Plant, Ouarzazate, Morocco 

Project Number  1305/001/010 

Report Title Specific Environmental and Social Impact Assessment 

Client ACWA Power 

Project Manager Zeina Jokadar 

Project Director Ken Wade 

Document Control 

Rev Issue Date Description Author Reviewed Approved 
[...]
provides with strength and stiffness a support for the reflective surface (facets). 

Each heliostat consists of an arrangement of 50 mirror modules called Facets, properly 

oriented to concentrate the solar radiation in the focus up in the receiver. 



  

 

Noor III Solar Power Plant 
Social & Environmental Assessment (Vol. 1), Final   

 

53 

A Facet is composed of a flat high reflectivity solar mirror bonded to a metallic frame that 

provides it the required stiffness to maintain the geometry (almost flat) that guarantees the 

maximum optical quality without distortion. 

3.7.2 Tower 

The tower will be a circular reinforced concrete structure, with the following dimensions: 

Overall height 247 m 

 

Outer diameter in the base (±0) 26 m 

Outer diameter in +247 13 m 

Foundation diameter 55 m 

Foundation upper bound -10 m 

 

3.7.3 Receiver System 

The Receiver represents the core part of the plant through which energy passes from the 

collector field to the thermal-electric cycle. The Receiver works as a heat exchanger, 

heating the slats by means of concentrating the solar energy. The main component of the 

Receiver System is the Absorber Panel, which is composed of a bundle of straight vertical 

tubes, arranged in parallel, one beside the other, forming a vertical plane tube wall. 

The Receiver is installed at the top of the tower structure, and will comprise of a number of 

Absorber Panel, arranged around the tower axis, axisymetrically, forming a 600 MWt molten 

salt cylindrical tube Receiver. 

The salt flow in the Receiver is divided in two parallel circuits, which are symmetric with 

respect to the north-south line. The salt flows through each circuit in a serpentine fashion: in 

some panels the flow direction is bottom-up, and in the adjacent ones the opposite. In the 

middle of each of the circuits a crossover is added to transfer the salt flow from east to west 

and vice-versa, in order to balance the energy absorbed in both circuits. 

 

 



  

 

Noor III Solar Power Plant 
Social & Environmental Assessment (Vol. 1), Final   

 

54 

Plate 3-9 Receiver Configuration 

 

3.7.4 Steam Generation System 

The Steam Generation System (SGS) of the power Plant will consist of a regenerative Rankine 

cycle (5+1 extractions) with two parts at two pressure levels with intermediate reheating. With 

a nominal load of 00 MW, the characteristics of the steam in the turbine inlet are the 

following: 

• High Pressure Intake Body (HP): approx. 100 bar (a), 537.3 ºC 

• Low Pressure Intake Body (LP): approx. 20.84 bar (a), 537.3 ºC 

The energy captured in the solar field will be used to produce steam, which will be sent to 

the turbines to produce electricity. 

The feed water sent to the Steam Generation System is heated in the Economiser, converted 

into steam in the Evaporator and superheated in the Superheater, producing main steam at 

540 º C that is sent to the high-pressure body of the steam turbine. 

Subsequently, the cold reheat steam is sent to the Reheater of the SGS to obtain hot reheat 

steam, which is then sent to the low-pressure body of the steam turbine. Finally, the steam 



  

 

Noor III Solar Power Plant 
Social & Environmental Assessment (Vol. 1), Final   

 

55 

exiting the low-pressure outlet is conducted to the air cooled condenser, where the cycle is 

repeated. 

Condensation System  

The mission of the Rankine cycle’s cold sink is to condense the wet steam exiting the turbine 

to obtain the condensate collected in the Condensate Pumps and drive it into the 

Deareator. The heat transferred in the condensation is discharged to the ambient. The 

condensation temperature and pressure should be as low as possible to obtain a greater 

enthalpy difference in the turbine, but the temperature is limited by the environmental 

conditions. The heat of the condensation is transferred directly to the atmosphere by means 

of an Air Cooled Condenser. 

Thermal Energy Storage (TES)  

The main function of the Thermal Energy Storage (TES) is to store the thermal energy in order 

to extend the operation of the plant during Peak Hours by providing thermal energy when 

there is not enough solar energy available to run the plant at full load.  

The main components of this system are the Storage Tanks, one for cold salts and the other 

for hot salts, the thermal capacity stored is 2620 MWt-h; using a molten salt mixture with a 

weight composition of 60% of sodium nitrate and 40% of potassium nitrate. Commonly called 

saltpetre, molten salt has a high heat transfer coefficient and high thermal storage capacity. 

Molten salts can be used over a temperature range of 260ºC to approximately 621ºC. As 

temperature decreases, they start to crystallize at 238ºC and solidify at 221ºC. For the 

proposed plant, the salt will be used at temperatures between 290ºC and 565ºC. 

Air Cooled Condenser 

The ACC will be used to condense the exhaust steam from the steam turbine and the steam 

from the low pressure steam turbine bypass. The ACC is also used to condense the dump 

steam during by-pass operation.  

The Dry Air Cooling System, in this case Air Cooled Condensers, consists of several modules of 

A-shape steel frames supporting the fin tube bundles sitting on a raised steel leg system to 

allow proper forced draft air intake. 

The turbine exhaust steam flows through a main steam duct to the inlet of the fin tube 

bundles and is cooled by air moved by axial fans which are installed on support structures 

beneath the fin tube bundles. Fans are driven by electric motors coupled with speed 

reducing gearboxes. The fans are located within fan rings and move the cooling air through 

the fin tube bundles. 



  

 

Noor III Solar Power Plant 
Social & Environmental Assessment (Vol. 1), Final   

 

56 

Cooling air absorbs the energy from the condensing steam in the fin fan bundles and leaves 

the installation as warm air at the exit of the fin tube bundles. Condensate from the fin tube 

bundles is collected in condensate headers located at the bottom end of the fin tube 

bundles and flows by gravity to the main condensate tank (condensate receiver tank), 

which is located below the level of the A-frame but high enough to provide sufficient NPSH 

to the main condensate pumps that are generally located at ground level. The condensate 

pumps return the condensate to the water cycle. 

• No water consumption during normal operation. It does not generate blowdown or 

waste water. 

• Water is consumed only during cleaning and holding/hogging operations (Approx. 

one cleaning /year) 

• Cleaning:  20-22 m3 water per fan (170 l/min, 2-2.5 h/fan) at dust soiling. (Approx. 36 

fans ) 

Molten Salt Characteristics 

The thermal storage system consists of one set of Cold and hot storage tanks, with a volume 

of 17,600m3 each. The thermal capacity stored is 2,620 MWt-h. using a molten salt mixture 

with a weight composition of 60% of sodium nitrate and 40% of potassium nitrate.  

The salt will be used in the plant at temperatures between 290 and 565 ºC, and never below 

260 ºC to prevent salt freezing and never more than 600 ºC, to prevent thermal degradation. 

 

3.7.5 Balance of Plant (BOP) 

Raw Water System 

Raw water supply to the Plant will be delivered from a water storage tank common for the 

NOOR Solar Power Complex. During the Plant construction period this tank will not be 

available; raw water for construction will be supplied from the water reservoir Mansour Ed 

Dahbi.  

The raw water treatment system will be designed to optimize the global raw water 

consumption, which will be used by the following facilities: 

• Steam/water cycle make-up water 

• Closed cooling loop make-up water 

• Mirror cleaning water 

• Service water 

Major components of the raw water treatment plant system will include the following: 



  

 

Noor III Solar Power Plant 
Social & Environmental Assessment (Vol. 1), Final   

 

57 

• Pre-treatment of raw water: disinfection with hypochlorite, coagulation-flocculation, 

flotation-clarification and sand filtration bed. The sludge will be thickened and 

dehydrated in a centrifuge for subsequent off-site disposal at the Ouarzazate 

municipal waste treatment facility. 

• Demineralization plant: the treated water will then be sent to a polishing system, 

which will carry out chemical conditioning, microfiltration, a second step of reverse 

osmosis and finally electro deionization. 

Pre-treated or filtered water will be used as: Tempering water, Service water, and fire 

protection, supply for Plant hoses, and demineralisation plant feed. 

Demineralized water will be used for water-steam cycle make-up (water supply to the 

condenser and the degasser) and for mirror cleaning in the solar field. 

Potable water will be supplied to the Plant from an external network; it will be stored and 

distributed to the consumers in the plant. 

The design, installation and operation of all aspects of the system will comply with the 

relevant local and national codes, directives and regulations and be in accordance with 

recognized international standards. 

 

Wastewater Treatment Facilities 

The waste water system will be designed as a zero liquid discharge system. The wastewater 

streams will be separated according to their origin and/or type of pollution and the type of 

treatment that they require. The following separate treatment systems will be provided: 

• Oily waste water treatment system: All oily waste water (including rainwater or any 

other surface water flows from areas likely to be contaminated) will be treated by an 

oil-water separator; 

• Industrial and process water drainage system: All industrial and process related waste 

water such as cycle blowdown, rejects from demineralization plant, from rinsing and 

flushing processes, from chemical storage areas and workshops etc. will be treated in 

a wastewater treatment plant, that will be adequately and suitably designed to 

neutralize the wastewater; and 

• Sanitary and domestic waste water: Sewage and sanitary wastewater drainage from 

the entire plant area will be collected in a sanitary and domestic drainage system 

and discharged to the wastewater treatment plant. Before entering the wastewater 

treatment plant, this effluent will pass through a biological treatment in order to 



  

 

Noor III Solar Power Plant 
Social & Environmental Assessment (Vol. 1), Final   

 

58 

oxidize organic matter. The design of the sewage treatment plant will be according 

to the environmental regulations in Morocco. 

All treated wastewater is sent to the homogenization and neutralization pool, and finally to 

the evaporation ponds. 

Table 3-2  Predicted Water Consumption and Wastewater Generation 

Water Consumption 155,000m3/year 23m3/hr 
General service water 730 m3/y 

- 

Demineralized water for mirror washing 
(0.5l/m2) 

36,850 m3/y 

Demineralized water for cycle make-up 42,300 m3/y 

Treated (RO) water for air-cooled 
condenser washing 

5,100 m3/y 

Effluents 

Water treatment system rejection 65,500 m3/y 
 

Net discharged effluents (system loses) 4,550 m3/y 

Wastewater Discharge - 11.3m3/hr  

Wastewater quality 
Temp - 35C  
7-8pH 
Conductivity 5,200µS/cm 

 

 

Sampling System 

Continuous analysis will be carried out by either automated systems or manually on a regular 

basis to verify optimum operations and ensure compliance with relevant regulations.  

The following systems will be monitored: BOP water, steam generation system, and water 

treatment plant. 

The main parameters that will be analyse are: 

• Ph 

• Conductivity 

• Dissolved oxygen  

• Sodium  

• Silica 

Evaporation Ponds 

Two evaporation ponds have been designed to collect the effluent from the plant. They will 

be located to the north of the site. 



  

 

Noor III Solar Power Plant 
Social & Environmental Assessment (Vol. 1), Final   

 

59 

The selected typology for the standard cross-section is for a height of 1 m. The ponds will be 

allowed to fill to a depth of 0.5 m, with a reserve of 0.50 m. The inner and outer 

embankments of the ponds are 2H:1V. 

The ponds will not be filled from any other sources than those regulated from the plant and 

any direct rainfall over the surface area. In order to eliminate excesses, an overflow with an 

effluent threshold will drain into a perimeter channel. 

The standard cross-section consists of two impermeable geo-membrane made from high-

density polyethylene (HDPE) 1.5 mm thick, laid over a geo-textile sheet on the face in 

contact with the membrane and a draining layer below. This item is fitted over a layer of 

sand 0.15 m thick on the embankments and on the base. 

The evaporation surface areas of each pond are as follows. 

Table 3-3 Evaporation Pond Areas: 

Pond No. Evaporation Area (m2) 
1 35,650 
2 35,650 

TOTAL 71,300 

 

3.7.6 Auxiliary Systems 

Chemical Dosing System 

The aim of Chemical Dosing System is to control chemical properties of water-steam fluid in 

the cycle. It includes the following subsystems:  

• Dosing of trisodium phosphate to the steam generator (sporadic, usually after 

shutdowns), in order to precipitate and remove the salts that may enter the cycle 

• Dosing of oxygen scavenger to cycle, in order to maintain the oxygen content in 

feed water within the range of values established by the manufacturers of the Steam 

Generation System and Steam Turbine 

• Dosing of alkaline agent to cycle, in order to maintain pH in feed water and steam 

within the range of values established by the manufacturers of the Steam Generation 

System and Steam Turbine. 

Additionally, a corrosion inhibitor will be added to the close cooling circuit, to reduce the 

corrosive characteristics of demineralized water and passive metal surfaces (carbon steel) of 

the circuit. The corrosion inhibitor will be supplied to the system manually through a specific 

dosing tank located between the discharge and the suction of the cooling water pumps. 

Chemical Dosing System 



  

 

Noor III Solar Power Plant 
Social & Environmental Assessment (Vol. 1), Final   

 

60 

Chemical dosing of the fluids circulating through the cooling system, steam generation and 

turbine systems will be carried out, in order to maintain pH levels, oxygen content, remove 

excess salts, and ensure general good water quality characteristics within the manufacturer’s 

technical parameters. 

The following chemicals may be used: alkaline solutions (sulphuric acid), deoxygenating 

agents, Tri-sodium Phosphate, corrosion inhibitors and anti-fouling agents (Sodium 

hypochlorite). 

Auxiliary fuel system 

The fuel system will not be used to complement the energy production during low or no 

radiation periods. Instead, the diesel fuel will be used in the following plant processes, either 

as the main source or for back up to ensure safe operation of the Tower CSP: 

• Support for starting up for the minimal turbine technical load (up to synchronization) 

• Maintaining the minimal temperature of the Salt when there is no solar radiation 

• Thermal power for stand-by  

• SGS nominal power . 

 

Auxiliary Cooling System 

The purpose of this cooling system will be to facilitate the evacuation of non-useful heat that 

will be generated by the auxiliary equipment, such as: electric generator coolers, air 

compressors coolers, feedwater pumps, condensate pumps, thermal oil pumps, etc. 

The system will consist of a closed cooling circuit, which will have two horizontal pumps 

2x100% circulating the water through the Plant Auxiliary Systems (ST Lube Oil and Generator, 

Feedwater Pumps, Main and Auxiliary salt Pumps, etc). The Closed Cooling Circuit will be 

cooled by one fin fan coolers set, designed for the ambient conditions. 

Other Auxiliary Systems 

• Compressed Air System: Will supply instrument air and service air to different 